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LIMEROCK BEARING RATIO TEST REPORT
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TEST RESULTS (FM 5-515)

MATERIAL DESCRIPTION

Max. Dry Dens. (pcf) Opt. Moist (%)

Max. LBR (%)

117.6 9.9

30.9

Dark Brown Sandy Lean Clay w/ Organics &
Rubble

Project:

Project No. P2318-2015 Client: Berthoud County

Berthoud County Landfill Expansion.

Source of Sample: B-3 Depth: 0-5'
Sample Number: S-1

Remarks:
Received 10/30/2015
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